Naval Hospital Camp Pendleton Pharmacy Formulary - updated JUNE 2013
*NEW and REFILL prescriptions can be processed at any of our branch clinic pharmacies**

General Information
This formulary lists medications which are currently
available at the Naval Hospital Camp Pendleton and
on-base branch clinic pharmacies. This list may
change without prior notice. For updates on a
specific medication, please contact the pharmacy
department. The formulary is also on-line at
https://cpen.med.navy.mil.

Generic equivalents will be dispensed unless none
are available. Brand name only prescriptions
WILL NOT be honored per DoD policy if a generic
equivalent is available.

Medication required to support Deployment will be
dispensed in quantities sufficient to support the
mission; restrictions may apply.

TELEPHONE AND PHOTOCOPY
PRESCRIPTIONS WILL NOT BE ACCEPTED.

Prescription policies
. Non-controlled medications
e Prescriptions for non-controlled substances are
valid for one year from date written and
considered expired after that time
¢ Quantities will be filled up to a maximum of
90-day supply and 3 refills for maintenance
medications
¢ Refills remaining after the expiration date will be
void
. Schedule Il medications:
e Must be filled within 30 days of the date written
e Quantity is limited to 30 day supply; ADHD
medications may be written up to a 90-day supply
o No refills are authorized

e Nurse Practitioners and Physician Assistants
may write for schedule Il drugs only if they have
individual DEA Numbers OR the prescription is
countersigned by the supervising physician

. Schedule IlI-V medications:

e Must be filled within 180 days (6 months) of date
written and considered expired after that time

e Quantity is limited to a 30 day supply and 5 refills

o Refills remaining after the expiration date will be
void

List provided is organized ALPHABETICALLY
by generic drug name

ID Policy
1. The patient’s military ID card is required when

picking up medications

2. If the patient’s military ID card is not available, then our

pharmacies will also accept one of the following:

e A copy of the patient’s military ID card

e Written, notarized permission from the patient to pick
up the medications

3. Please also have your own form of photo

identification when picking up medications

4. Expired military 1D cards will be confiscated

Refill Options
Refills may be ordered by telephone at 1-866-286-8249
or online at https://cpen.med.navy.mil
Refills will be ready for pick up 2 working days after calling
it in and may be picked up at any of the sites below during
the hours of operation.
Refills not picked up will be removed and returned to
stock 10 working days after the refill date and will require
2 working days to reprocess the same refill.

Hours of Operation:

13 Area BHC Pharmacy, Mainside (760-763-3625)

Monday — Friday: 07:30 — 16:00

> Refills available at: 13 Area Refill Pickup
Drive-Thru: Monday — Friday: 08:00 — 16:30

Family Medicine Oceanside Clinic (760-754-0974 x2)
3609 Ocean Ranch Boulevard, Oceanside
Monday — Friday: 09:00 — 18:00

21 Area BHC Pharmacy, Del Mar (760-725-5671)
Monday — Friday: 07:30 — 16:00

31 Area BHC Pharmacy, Edson Range(760-725-7063)
Monday — Friday: 07:30 — 16:00

52 Area BHC Pharmacy, SOI (760-763-2421)
Monday — Friday: 07:30 — 16:00

All branch health clinic pharmacies CLOSED on
Saturday, Sunday and all Federal Holidays

Naval Hospital Pharmacy (760-725-1489)

Monday — Friday: 07:30 — 21:00

Saturday: 08:00 — 15:00

CLOSED on Sundays and all Federal Holidays
**Effective 1 JULY 2013, hours of operations will change
Monday — Friday: 07:30 — 19:00

Saturday: 08:00 — 15:00




Generic Drug Name

Reference Brand

Strength & Dosage Form

Acarbose

Precose

25mg, 50mg, 100mg tab

325mg, 500mg tab; 160mg/5mL elixir; 80mg chewtab;

Acetaminophen (APAP) Tylenol 120mg, 325mg 650mg rectal supp
Acetazolamide Diamox 250mg tab, 500mg oral sequels
Acetic acid 2% otic soln
Acetic acid /hydrocortisone VoSol HC 2%/1% otic soln
Acetic acid/aluminum acetate Domeboro 2% otic soln
Acetylcholine Miochol-E 1:100 ophthalmic ophthalmic soln
Activated charcoal Actidose-Aqua 25gm/120ml susp
Activated charcoal/sorbitol Actidose 25gm/120ml susp
Acyclovir Zovirax 200mg cap; 800mg tab; 200/5 susp; 5% ointment
Adapalene Differin 0.1% topical cream; 0.1% topical gel
Albendazole Albenza 200mg tab
Albuterol Ventolin 90mcg MDI; 0.5%, 0.83% neb soln; 2mg/5mL oral soln;
2mg tab
Albuterol/ipratropium Combivent 103/18mcg MDI
Alendronate Fosamax 5mg, 10mg, 35mg, 70mg tab
Alendronate/Vit D Fosamax D 70mg /2800unit tab
Alfuzosin Uroxatral 10mg tab
Alginic acid/sodium bicarb/Mg trisilate | Gaviscon-type tab
Allopurinol Zyloprim 100mg, 300mg tab
Alprazolam# Xanax 0.25mg, 0.5mg, 1mg tab
Aluminum acetate Domeboro Powder packets
Aluminum chloride Drysol 20% soln
Aluminum hydroxide Amphojel/Maalox/Mylanta-type susp
. : . Maalox
Aluminum/magnesium hydroxide extra-strength Tab, susp
Amantadine Symmetrel 100mg cap; 50mg/5ml syrup
Amcinonide 0.1% cream, oint, lotion
Aminocaproic acid Amicar 500 mg tab, 1.25g/5mL syrup
Amino-cerv Vaginal cream
Amiodarone Cordarone 200mg tab
Amitriptyline Elavil 10mg, 25mg, 50mg, 75mg, 100mg tab
Amlodipine Norvasc 2.5mg, 5mg, 10mg tab
Amlodipine/benazepril Lotrel 2.5/10mg, 5/10mg, 5/20mg, 5/40mg, 10/20mg, 10/40mg
Ammonia 15% inhalants
Ammonium lactate Lachydrin 12% cream, lotion
I . 250mg, 500mg cap; 250mg chewtab;
Amoxicillin Amoxil 125/5. 200/5, 250/5, 400/5 SUSp
Amoxicillin/clavulanate Augmentin gﬁgvrctngg%Ig/% %&(S)r/r;g é%%/; 232219 XR tab; 400mg
Amyl nitrite 0.3mL amps
Analgesic balm Topical oint
Anesthetic throat lozenges Cepacol lozenges
Antipyrine/benzocaine Auralgan 5.4%/1.4% otic soln
APAP/codeine# Tylenol#3 300/30mg tab; 120mg/12mg/5mL elixir
Apraclonidine 0.5%, 1% ophthalmic soln (Restricted to Ophthalmology)
Aripiprazole Abilify 5mg, 10mg, 15mg, 20mg, 30mg tab
Aspirin 81mg EC tab; 325mg tab; 325mg EC tab; 600mg rectal
supp
Aspirin/caffeine/ butalbital# Fiorinal tab
Atenolol Tenormin 25mg, 50mg, 100mg tab
Atomoxetine Strattera 10mg, 18mg, 25mg, 40mg, 60mg cap
Atorvastatin Lipitor 10mg, 20mg, 40mg, 80mg tab
Atropine Sulfate 1% ophthalmic oint, soln
Atropine/diphenoxylate# Lomotil 2.5mg tab
Auranofin Ridaura 3mg cap

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:

infectious disease; IM: intramuscular;

inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal

# refers to Schedule 11-V medication 2




Generic Drug Name

Reference Brand

Strength & Dosage Form

Azathioprine Imuran 50mg tab
Azelaic acid Azelex 20% topical cream
Azelastine Astelin 137mcg spray (Max: 2 inhalers/30days)

Azithromycin

Zithromax, Z-PAK

250mg, 500mg tab; 1 gram powder packets; 200mg/5mL
susp

Bacitracin 500units/gm ophthalmic oint; topical oint
Baclofen Lioresal 10mg tab

Balanced salt solution Ophthalmic soln

Belladona/phenobarbital Donnatal tab; elixir

Benzocaine Dermoplast Topical spray

Benzonatate Tessalon 100mg capsule

Benzoyl peroxide 2.5%, 5%, 10% topical gel; 10% topical lotion
Benztropine Cogentin 0.5mg, 1mg, 2mg tab

Betadine 10% vaginal douche kit

Betamethasone valerate Valisone 0.1% cream, oint, lotion

Betaxolol Kerlone 10mg, 20mg tab

Betaxolol Betoptic-S 0.25% ophthalmic susp; 0.5% ophthalmic soln
Bethanechol Urecholine 5mg, 10mg, 25mg tab

Bicalutamide Casodex 50mg tab

Bimatoprost Lumigan 0.01% ophthalmic soln

Bisacodyl Dulcolax 5mg tab; 10mg suppository

Bismuth subsalicylate

Pepto-Bismol

262mg tab

Blood glucose monitor

Precision Xtra

Blood glucose test strips

Precision Xtra

Quantity limit: 400 strips per 90 days

Brimonidine Alphagan P 0.15% ophthalmic soln

Bromocriptine Parlodel 2.5mg tab

Budesonide Pulmicort 0.25mg, 0.5mg inhalation respules

Bumetanide Bumex 1mg tab

Bupropion Wellbutrin 75mg, 100mg tab

Bupropion SR Wellbutrin SR 100mg SR, 150mg SR, 200mg SR tab

Bupropion XL Wellbutrin XL 150mg, 300mg XR tab

Buproprion SR Zyban equiv 150mg SR tab

Buspirone BuSpar 5mg, 10mg tab; 15mg dividose

Butalbital/APAP/caffeine Fioricet Tab

Butalbital/aspirin/caffeine# Fiorinal Cap

Butorphanol# Stadol 10mg/mL nasal spray (Max: 2/30 days)

Calamine lotion Lotion

Calcipotriene Dovonex 0.005% crm, oint, scalp soln

Calcium acetate Phoslo 667mg cap

Calcium carbonate Oscal, Oscal-D 500mg tab; 500mg/200 IU tab

Camphor/menthol/phenol Sarna Lotion

Candesartan Atacand 4mg, 8mg, 16mg, 32mg tab

Capsaicin Zostrix 0.025%, 0.075% topical cream

Captopril Capoten 12.5mg, 25mg, 50mg, 100mg tab

c . 100mg chewtab, 200mg tab; all ER strengths; 100mg/5mL
arbamazepine Tegretol Susp

Carbamide peroxide Debrox 6.5% otic soln

Carbidopa/levodopa Sinemet 10/100mg, 25/100mg, 25/250mg, 50mg/200mg tab

Carbidopa/levodopa CR Sinemet CR 25mg/100mg CR, 50mg/200mg CR tab

Carboxymethylcellulose Refresh 0.5% soln (Plus, Tears); 1% soln (Celluvisc)

Carisoprodol# Soma 350mg tab

Carvedilol Coreg 3.125mg, 6.25mg, 12.5mg, 25mg

Cefdinir Omnicef 125/5, 250/5 susp

Cefixime Suprax 100mg/5mL susp

Cefpodoxime Vantin 100mg/5mL susp

Cefprozil Cefzil 250mg, 500mg tab; 125/5, 250/5 susp

Cefuroxime Ceftin 250mg, 500mg tab; 125/5, 250/5 susp

Celecoxib Celebrex 100mg, 200mg cap

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:

infectious disease; IM: intramuscular;

inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal

# refers to Schedule 11-V medication 3




Generic Drug Name

Reference Brand

Strength & Dosage Form

Cephalexin Keflex 250mg, 500 mg cap; 250/5 susp
Cetirizine, Cetirizine/PSE Zyrtec, Zyrtec-D 5mg, 10mg tab; Img/mL syrup; 5/120mg tab
Chlorambucil Leukeran 2mg tab

Chlordiazepoxide# Librium 10mg, 25mg cap

Chlorhexidine Periogard 0.12% oral rinse

Chloroquine Aralen 250mg, 500mg tab

Chlorpheniramine 4mg tab; 8mg SR tab; 2mg/5mL syrup
Chlorpromazine 10mg, 25mg, 50mg, 100mg tab
Chlorpropamide Diabenese 250mg tab

Chlorthalidone 25mg, 50mg, 100mg tab
Cholestyramine Questran Regular, light powder

Ciclopirox Loprox 0.77% cream, gel; 1% shampoo
Cilostazol Pletal 50mg, 100mg tab

Cimetidine Tagamet 400mg tab, 300mg/5mL susp
Ciprofloxacin Cipro 250mg, 500mg, 750mg tab
Ciprofloxacin Ciloxan 0.3% ophthalmic soln
Ciprofloxacin/dexamethasone Ciprodex 0.3%/0.1% otic soln (restricted to ENT)
Citalopram Celexa 10mg, 20mg, 40mg tab

Clarithromycin Biaxin 250mg, 500mg tab; 125/5, 250/5 susp
Clindamycin Cleocin 150mg, 300mg cap; 75/5 susp
Clindamycin Cleocin 2% vaginal cream

Clindamycin Cleocin-T 1% topical gel, 1% topical lotion, 1% topical soln
Clobetasol Temovate 0.05% cream, oint, gel, scalp soln
Clomiphene Clomid 50mg

Clomipramine Anafranil 25mg, 50mg, 75mg cap

Clonazepam # Klonopin 0.5mg, 1mg, 2mg tab

Clonidine Catapres, TTS All tab strengths; 0.1mg, 0.2mg, 0.3mg TD patches
Clopidogrel bisulfate Plavix 75mg tab

Clotrimazole Mycelex 10mg troches

Clotrimazole Gyne-Lotrimin 1% vaginal cream

Clotrimazole Lotrimin 1% topical cream, topical soln

Coal tar Fototar 2% cream; 0.5% shampoo

Codeine# 30mg tab

Colchicine 0.6mg tab

Colestipol Colestid 5gram packets, 1gm tab

Colloidal oatmeal bath Aveeno Bath

Conjugated estrogens Premarin All strengths tab, 0.625mg/gm vaginal cream
Conjugated estrogens/ Prempro 0.3/1.5mg, 0.45/1.5mg, 0.625/2.5mg, 0.625/5mg tab
medroxyprogesterone

Cortisone acetate Cortone 25mg tab

Cream base Vanicream Cream

Cromolyn Intal 800mcg MDI; 20mg/2mL neb soln

Cromolyn sodium Nasalcrom 40mg/mL nasal spray

Cromolyn sodium Crolom 4% ophthalmic soln

Crotamiton Eurax 10% topical cream

Cyclobenzaprine Flexeril 10mg tab

Cyclopentolate Cyclogel 1% ophthalmic soln
Cyclopentolate/phenylephrine Cyclomydril 1%/0.2% ophthalmic soln
Cyclophosphamide Cytoxan 50mg tab

Cyclosporine Sandimmune 100mg/ml oral solution

Cyclosporine Restasis 0.2% ophthalmic soln (Restricted to Ophthalmology)
Cyproheptadine Periactin 4mg tab; 2mg/5mL syrup

Dabigatran Pradaxa 75mg, 150mg cap (Restricted to Cardiology)
Dacriose Ophthalmic irrigant

Danocrine Danazol 50mg, 200mg cap

Dapiprazole Rev-eyes 0.5% ophthalmic soln

Dapsone 25mg, 100mg tab

Dermacerin Eucerin Cream, lotion

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE:
inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal

infectious disease; IM: intramuscular;

ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:

# refers to Schedule 11-V medication 4




Generic Drug Name Reference Brand Strength & Dosage Form
Desipramine Norpramin 10mg, 25mg, 50mg tab
Desmopressin DDAVP 0.01% nasal soln
Desonide 0.05% cream, oint
Dexamethasone Decadron 0.5mg, 0.75mg, 1mg, 1.5mg, 4mg tab; 0.5mg/5mL elixir
Dexamethasone Decadron 0.1% ophthalmic soln
Dexamethasone/neomycin/polymyxin | Maxitrol 0.1%/3.5grams/10,000units ophthalmic oint, susp
Dextroamphetamine# Dexedrine 5mg IR; 5mg SR, 10mg SR, 15mg SR cap
gz::;r:amphetamme/Amphetamlne Adderall, XR All regular and XR strengths
Diazepam# Valium 2mg, 5mg tab; 5mg/5ml oral soln
Diazepam# valium, Diastat 2mg, 5mg; 10mg, 20mg rectal gel (restricted to pediatrics and
4tubes/month)
Diazepam# Valium 2mg, 5mg tab; 5mg/ml soln
Dibucaine 1% topical oint
Diclofenac Voltaren 50mg, 75mg tab
Diclofenac Voltaren 0.1% ophthalmic soln
Dicloxacillin Dynapen 250mg, 500mg cap/tab
Dicyclomine Bentyl 10mg cap, 20mg tab; 10mg/ml syrup
Digoxin Lanoxin 0.125mg, 0.25mg tab, 0.05mg/mL elixir
Diltiazem g:)izea;c (once-daily 120mg, 180mg, 240mg, 300mg, 360mg and 420mg ER cap
Diltiazem g::g:;gm'SR 30mg, 60mg; 90mg SR tab
Dimenhydrinate Dramamine 50mg tab
Diphenhydramine Benadryl 25mg, 50mg cap; 12.5mg/5mL syrup
Dipyridamole Persantine 25mg, 50mg, 75mg tab
Disopyramide Norpace 100mg, 150mg cap; 100mg CR, 150mg CR cap
Disulfiram Antabuse 250mg tab
Divalproex sodium Depakote ER 250mg ER, 500mg ER tab (Restricted for migraine use)
Divalproex sodium Dapakote 125mg, 250mg, 500mg tab; 125mg sprinkle
Docusate Calcium Surfak 240mg cap
Docusate Sodium Colace 100mg cap; 20mg/5mL syrup
Donepezil Aricept 5mg, 10mg tab
Dorzolamide Trusopt 2% ophthalmic soln
Dorzolamide/timolol Cosopt 2%/0.5% ophthalmic soln
Doxazosin Cardura 1mg, 2mg, 4mg, 8mg tab
Doxepin Sinequan 10mg, 25mg, 50mg, 75mg, 100mg tab; 10mg/mL liquid
Doxycycline 20mg (restricted to Dental), 100mg cap/tab
Dronedarone Multag 400mg tab (Restricted to Cardiology)
EE/desogestrel 0.03mg/0.15mg tab (Desogen, Ortho-cept, Apri, Soli, Reclipsen)
EE/desogestrel 0.02mg/0.01mg/0.15mg (Mircette, Kariva)
EE/drospirenone 0.03mg/3mg tab (Yasmin); 0.02mg/3mg tab (Yaz)
EE/ethynodiol 0.035mg/1mg tab (Demulen 1/35, Zoyia 1/35E, Kelnor);
0.05mg/1mg tab (Demulen 1/50, Zovia 1/50E)
EE/etonogestrel 0.015mg/0.12mg vaginal ring (NuvaRing)
EE/levonorgestrel 0.02mg/0.1mg tab (Alesse, Aviane, Lutera, Levlite; _Sronyx);
0.03mg/0.15mg tab (Nordette, Levlen, Levora, Portia) (Jolessa-extended use)
EE/levonorgestrel 0.05/0.075/0.125mg tab (Triphasil, Tri-Levlen, Trivora, Empresse)
0.035mg/0.5mg tab (Modicon, Brevicon, Necon, Nortrel);
EE/norethindrone 0.035mg/1mg tab (Norinyl 1+35, Ortho-Novum 1/35);
0.05mg/1mg tab (Norinyl 1+50, Ortho-Novum 1/50)
EE/norethindrone 0.035/0.5mg/1mg tab (Ortho-Novum 10/11, Necon)
EE/norethindrone 0.035mg/0.5/1/0.5 mg tab (Tri-Norinyl, Aranelle, Leena)
0.035mg/0.5/0.75/1 mg tab (Ortho-Novum 7/7/7, Necon 7/7/7, Nortrel 7/7/7)
EE/norethindrone firon g.glzgna)gllmg/%mg tab (Loestrin FE 1/20); 0.03mg/1.5mg /75mg tab (Loestrin FE
EE/norgestimate 0.035mg/0.25mg tab (Ortho-Cyclen, Monessa)
EE/norgestimate 0.025mg/0.18/0.215/0.2 mg tab (Ortho Tri-Cyclen LO);

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:
infectious disease; IM: intramuscular; inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal # refers to Schedule I1-V medication 5



Generic Drug Name Reference Brand | Strength & Dosage Form
0.035mg/0.18/0.215/0.25mg tab (Ortho Tri-Cyclen, Trinessa)
0.03mg/0.3mg tab (Lo/Ovral, Low-Ogestrel, Cryselle);

EE/norgestrel 0.05mg/0.5mg tab EOvraI-28, Ogestrgel) g :

EE/norgestromin 0.02mg/0.15mg/day transdermal patch (Ortho Evra)

Electroyte mixture Colyte 4-liter soln; rehydration salts (WHO)

Enoxaparin Lovenox 30mg, 40mg, 60mg, 80mg, 100mg, 120mg, 150mg inj

Entacapone Comtan 200mg tab

Epinephrine Epipen, Twinjet 0.15mg/0.3mL inj (JR), 0.3mg/0.3mL inj

Epinephrine 1%, 2% ophthalmic soln

Eplerenone Inspra 25mg, 50mg tab (Restricted to Cardiology)

Ergocalciferol (Vit D2) Drisdol 50,000 units or 1.25mg cap

Ergotamine/belladonna/

phenobarbital Belllamine-S 0.6-0.2-40mg tab

Ergotamine/caffeine Cafergot 1mg/100mg tab; 2mg/100mg rectal suppository

Erythromycin Ery-Tab 250mg tab; 200/5 susp (ethylsuccinate)

Erythromycin 0.5% ophthalmic oint

Erythromycin T-Stat 2% topical pads; 2% topical soln

Erythromycin/benzoyl peroxide Benzamycin 3.5% topical gel

Erythromycin/sulfisoxazole Pediazole 200mg/600mg/5mL susp

Erythropoeitin alfa Epogen/Procrit 2,000; 3,000; 4,000; 10,000; 20,000; 40,000 units/ml soln

Escitalopram Lexapro All tab strengths

Esomeprazole Nexium All cap strengths

Estradiol Premphase 0.625/5mg tab

Estradiol Estrace, Estring 0.5mg, 1mg tab; 2mg vaginal ring

Estradiol Estratest, HS 1.25mg/2.5mg tab, 0.625mg/1.25mg tab

Estradiol Alora 0.05mg, 0.75mg, 0.1mg transdermal patches

Estradiol Estring 2mg vaginal ring

Estradiol estropipate Ogen 0.625mg, 1.25mg tab

Estradiol/norgestimate Ortho-Prefest 30tab/pkg

Estrogen Premarin 0.625mg/gram vaginal cream

Ethambutol 100mg, 400mg tab

Ethosuximide Zarontin 250mg cap; 250mg/5mL syrup

Etidronate Didronel 200mg tab

Etodolac Lodine All strengths

Ezetimibe Zetia 10mg tab

Ezetimibe/Simvastatin Vytorin 10/10mg, 10/20mg, 10/40mg, 10/80mg tab

Famciclovir Famvir 125mg, 250mg, 500mg tab

Famotidine Pepcid 40mg/5ml susp (for children <12/patients on feeding tube)

Felodipine Plendil 2.5mg ER, 5mg ER, 10mg ER tab

Fenofibrate Tricor 48mg, 145mg

Ferrous gluconate Fergon 324mg tab

Ferrous sulfate 325mg tab; 220mg/5ml elixir; 15mg/iml drops

Fexofenadine Allegra 60mg, 180mg

Fexofenadine/PSE Allegra-D 12hour 60mg/120mg

Finasteride Proscar 5mg tab

Flecanide Tambocor 100mg, 150mg tab

Flourouracil Efudex 5% cream

Fluandrenoline Cordran 4 mcg/cm?2 tape

Fluconazole Diflucan 50mg, 100mg, 150mg, 200mg tab; 10mg/mL susp

Fludrocortisone Florinef 0.lmgtab 0

Flunisolide Naserel 0.025% nasal soln

Fluocinolone g)érrlsjg-rémooth 0.01% soln, 0.01% scalp oll

Fluocinonide Lidex 0.05% cream, gel, oint, soln

Fluorescein sodium Flu-glo 1mg ophthalmic strips (Restricted to Ophthalmology)

Fluoride 0.5mg, 1mg tab; 0.1mg drops

Fluorometholone FML 0.1% ophthalmic susp

Fluoxetine Prozac 10mg, 20mg cap; 20mg/5ml liquid

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:
infectious disease; IM: intramuscular; inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal # refers to Schedule I1-V medication 6



Generic Drug Name Reference Brand Strength & Dosage Form
Fluphenazine Prolixin 1mg, 2.5mg, 5mg tab
Flurbiprofen Ocufen 0.03% ophthalmic soln
Fluroride E{Sg'dent' 5000 0.4% stannous fluoride gel, 1.1% sodium fluoride gel
Flutamide Eulexin 125mg cap
Fluticasone Flovent HFA 44mcg/inh, 110mcg/inh, 220mcg/inh MDI
Fluticasone Flonase 50mcg nasal spray (Max: 3 inhalers/90days)
Fluticasone Cutivate 0.05% cream
Fluticasone/salmeterol Advair HFA, Diskus | All MDI inhaler strengths; All HFA inhaler strengths
Folic acid 1mg tab
Fosinopril Monpril 10mg, 20mg, 40mg tab
Furosemide Lasix 20mg, 40mg tab; 10mg/mL liquid
Gabapentin Neurontin 100mg, 300mg, 400mg cap; 600mg, 800mg tab
Galantamine Razadyne 4mg, 8mg tab; 8mg ER, 12mg ER, 16mg ER, 24mg ER tab
Ganciclovir Cytovene 250mg cap (CMV retinitis only)
Ganciclovir Zirgan 0.15% gel (Restricted to Ophthalmology)
Gatifloxacin Zymaxid 0.5% soln (Restricted to Ophthalmology)
Gemfibrozil Lopid 600mg tab
Gentamicin 0.3% ophthalmic oint, soln
Glimepiride Amaryl 1mg, 2mg, 4mg tab
Glipizide Glucotrol, XL 5mg, 10mg tab; 2.5mg XL, 5mg XL, 10mg XL tab
Glucagon 1mg emergency kit
Glyburide Micronase, Glynase | 2.5mg, 5mg tab; 1.5mg, 3mg, 6mg prestab
Glyburide/metformin Glucovance 1.25mg/250mg, 2.5mg/500mg, 5mg/500mg tab
Glycerin Adult & pediatric suppository
Glycopyrrolate Robinul 1mg tab
Goserelin Zoladex 3.6mg, 10.8mg injectable
Griseofulvin 125mg, 250mg ultramicrosize tab; 125/5 microsize susp
. . . . 200mg tab; plain syrup; with codeine# (AC); with
Guaifenesin and combos Robitussin dextrogmethoprphanxlefJ/l); with pseudoeéheérine (PSE)
Guaifenesin LA Mucinex 600mg LA tab
Guaifenesin/PSE Mucinex D 600/60mg 12-hour tab
Haloperidol Haldol 0.5mg, 1mg, 2mg, 5mg tab; 2mg/mL liquid
HCTZ/triamterene Maxzide 25/37.5mg, 50/75mg tab
Hexachlorophene Phisohex 3% cleanser
Homatropine 5% ophthalmic soln
Hydralazine Apresoline 10mg, 25mg, 50mg tab
Hydrochlorothiazide HCTZ 12.5mg, 25mg, 50mg tab
Hydrocodone/APAP# Vicodin, Lortab 2.5/167mg/5mL elixir
Hydrocodone/APAP# Norco 5mg/325mg, 7.5mg/325mg, 10mg/325mg tab
Hydrocortisone Anusol 2.5% rectal cream, 25mg rectal suppository
. Cortenema, .
Hydrocortisone . 100mg/60mL enema; 10% aerosol
Cortifoam
Hydrocortisone 5mg, 10mg, 20mg tab
Hydrocortisone 1% cream, oint; 2.5% cream, oint
Hydrocortisone valerate Westcort 0.2% valerate cream, oint
Hydrocortisone/ pramoxine Epifoam 1% foam; cream
Hydromorphone# Dilaudid 2mg, 4mg tab
Hydroquinone Solaquin Forte 4% cream, gel
Hydroxychloroquine Plaquenil 200mg tab
Hydroxypropylmethylcellulose Genteal 0.3% ophthalmic soln
Hydroxyurea Hydrea 500mg cap
Hydroxyzine Atarax, Vistaril 10mg, 25 mg tab; 50mg cap; 10mg/5mL syrup
Hyoscyamine Levsin, LevBid 0.125mg SL tab; 0.375mg SR tab
Ibandronate Boniva 150mg tab
Ibuprofen Motrin 400mg, 600mg, 800mg tab; 100mg/5mL susp
Imipramine Tofranil 10mg, 25mg tab
Imigimod Aldara 5% topical cream

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:
infectious disease; IM: intramuscular; inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal # refers to Schedule I1-V medication 7



Generic Drug Name

Reference Brand

Strength & Dosage Form

Indomethacin

Indocin

25mg, 50mg cap

Insulin

Novolin

Regular; NPH; 70/30 vial

Insulin aspart

Novolog, 70/30

Vial, Flexpen

Insulin glargine

Lantus, Solostar

Vial, pens (1 box=5pens)

Insulin lispro Humalog Vial

Ipecac Syrup

Ipratropium Atrovent HFA 18mcg/inh MDI, 0.02% nebulizer soln

Ipratropium Atrovent 0.03%, 0.06% nasal spray (Max: 2 inhalers/30days)
Isometheptene/dichloral- Midrin 65/100/325mg cap

phenazone/acetaminophen

Isoniazid

100mg, 300mg tab; 50mg/5mL syrup

Isopropyl alcohol

70% pads

Isosorbide dinitrate

Isordil, Dilatrate-SR

5mg SL, 10mg SL tab; 40mg SR cap

Isosorbide mononitrate Imdur 20mg SR, 30mg SR, 60mg SR, 120mg SR tab

Isotretinoin Accutane All cap strengths (Restricted to iPledge providers/patients)

Isoxsuprine 10mg tab

ltraconazole Sporanox 100mg .cap (f_or onychomycosis—max: 4 weeks supply x 4
months; requires LFT pre-treatment)

Ivermectin Stromectol 3mg tab

Ketoconazole Nizoral 200mg tab

Ketoconazole Nizoral 2% topical cream, shampoo

Ketoprofen 50mg, 75mg cap

Ketorolac Toradol 10mg tab

Ketorolac Acular 0.4% ophthalmic soln

Ketotifen Zaditor 0.025% ophthalmic soln

Labetalol Normodyne 100mg, 200mg, 300mg tab

Lactulose 10mg/15mL soln

Lamotrigine Lamictal 25mg, 100mg, 150mg, 200mg tab; 5mg chewtab

Lancets Thin lancets (Quantity limit: 600 lancets per 90days)

Lanolin Hydrous oint

Lansoprazole Prevacid 15mg, 30mg solutab (for children <12/patients on feeding tube)

Latanoprost Xalatan 0.005% ophthalmic soln

Leucovorin 5mg tab

Leuprolide Lupron, -Peds 3.75mg, 7.5mg, 11.25mg, 22.5mg depot injection

Levalbuterol

Xopenex HFA

45mcg/inh MDI; 0.31mg, 0.63mg, 1.25mg nebulizer soln

Levetiracetam Keppra 250mg, 500mg, 750mg tab

Levobunolol Betagan 0.25%, 0.5% ophthalmic soln

Levofloxacin Levaquin 250mg, 500mg, 750mg tab

Levonorgestrel 0.75mg (Plan B equiv), 1.5mg (Plan B One-Step) emergency contraception
Levothyroxine Synthroid All strengths

Lidocaine 2% viscous soln

Lidocaine Lidoderm 2% gel; 5% TD patch; 4% topical soln

Liothyronine Cytomel 5mcg, 25mcg tab

Lisinopril 2.5mg, 5mg, 10mg, 20mg, 40mg tab
Lisinopril/HCTZ Zestoretic 10/12.5mg, 20/12.5mg, 20/25mg tab

Lithium carbonate g;)rClJJnF:g cap; 300mg SR tab, 450mg CR cap; 300mg/5mL
Lodoxamide Alomide 0.01% ophthalmic soln

Loperamide Immodium 2mg cap; 1mg/5ml soln

Loratadine Claritin 10mg tab; Img/mL syrup

Lorazepam# Ativan 0.5mg, 1mg, 2mg tab

Losartan Cozaar 25mg, 50mg, 100mg tab

Losartan/HCTZ Hyzaar 50/12.5mg, 100/12.5mg, 100/25mg tab

Loteprednol Lotemax 0.5% soln (Restricted to Ophthalmology and Optometry)
Lubiprostone Amitiza 8mcg, 24mcg cap

Magnesium citrate 1.759/30mL oral soln

Magnesium oxide 400mg tab

Meclizine Antivert 25mg tab

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:

infectious disease; IM: intramuscular;
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal

inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:

# refers to Schedule 11-V medication 8




Generic Drug Name

Reference Brand

Strength & Dosage Form

Medium Chain Triglycerides MCT Oil Not applicable

Medroxyprogesterone Provera 2.5mg, 5mg, 10mg tab; 150mg injectable
Megesterol Megace 20mg, 40mg tab; 40mg/mL susp

Meloxicam Mobic 7.5mg, 15mg tab

Melphalan Alkeran 2mg tab

Memantine Namenda 5mg, 10mg tab

Meperidine# Demerol 50mg tab

Mercaptopurine Purinethol 50mg tab

Mesalamine Asacol 400mg-tab DISCONTINUED BY MANUFACTURER
Mesalamine Canasa, Rowasa 1000mg rectal suppository; 4gm rectal enema
Mesalamine Pentasa 250mg SR cap (max duration: 1000mg for 8 weeks)
Metaproterenol Alupent 10mg/5SmL syrup

Metformin Glucophage 500, 850, 1000mg, 500mg XR, 750mg XR tab
Methazolamide 25mg, 50mg oral tab

Methenamine Hiprex 500mg tab

Methimazole Tapazol 5mg tab

Methocarbamol Robaxin 500mg tab

Methotrexate 2.5mg tab

Methyldopa Aldomet 250mg, 500mg tab

Methylergonovine Methergine 0.2mg tab

Methylphenidate ER# Concerta 18mg ER, 27mg ER, 36mg ER, 54mg ER tab
Methylphenidate LA# Ritalin LA All strengths

Methylphenidate#

Ritalin, Methylin

5mg, 10mg, 20mg tab; 20mg ER tab

Methylprednisolone

Medrol

4mg, 21-tab dosepack

Metoclopramide Reglan 10mg tab; 5mg/5mL susp
Metolazone Zaroxolyn 2.5mg, 5mg tab
Metoprolol succinate Toprol XL 25mg, 50mg 100mg, 200mg tab
Metoprolol tartrate Lopressor 25mg, 50mg, 100mg tab
Flagyl, 250mg tab; 0.75% topical cream,topical gel; 0.75% vaginal

Metronidazole

Metrocream,gel

gel

Mexiletine Mexitil 150mg, 200mg, 250mg cap
Miconazole 2% vaginal cream; 100mg vaginal suppository
Miconazole 2% topical cream, topical powder
Milk of Magnesia suspension
Mineral oil Fleet Oral Heavy; Fleet enema
Minocycline Minocin 50mg, 100mg cap
Misoprostol Cytotec 100mcg, 200mcg tab
Modafanil Provigil 200mg tab (prior authorization criteria applies)
Mometasone Asmanex 110mcg/actuation, 220mcg/actuation inhaler

Twisthaler
Mometasone Nasonex 50mcg nasal spray (Max: 3 inhalers/90days)
Mometasone furoate Elocon 0.1% cream, oint
Mometasone/Formoterol Dulera 100/5mcg, 200/5mcg inhaler
Montelukast Singulair 4mg (pediatric), 5mg, 10mg tab; 4mg granules
Morphine sulfate ER# MS Contin 15mg SR, 30mg SR, 60mg SR, 100mg SR tab
Morphine sulfate IR# 15mg IR, 30mg IR tab; 10mg/5ml soln
Moxifloxacin Vigamox 0.5% ophthalmic soln (Restricted to Ophthalmology)
Multivitamins PolyViSol Infant drops
Multivitamins, prenatal Restricted to women 18-45 years old
Mupirocin Bactroban 2% topical cream, topical oint
Nabumetone Relafen 500mg, 750mg tab
Naftifine Naftin 1% topical gel
Nalidixic acid 500mg tab
Naphazoline/pheniramine Visine A 0.1% ophthalmic soln
Naproxen Naprosyn 250mg, 375mg, 500mg tab; 125mg/5ml soln
Naproxen sodium Anaprox 275mg, 550mg tab

For insulin syringes: 31G—3/10ml, 1/2ml, 1ml; for pen

Needles BD needles

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:
infectious disease; IM: intramuscular; inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal # refers to Schedule I1-V medication 9



Generic Drug Name

Reference Brand

Strength & Dosage Form

Nefazodone

Serzone

100mg, 150mg, 200mg tab

Neomycin sulfate

500 mg tab

Neomycin/colistin/HC Coly-Mycin S Otic Suspension

Neomycin/polymyxin/HC Cortisporin 5mg/10,000units/10mg otic susp/soln

Niacin, Niacin SR Niaspan 50mg, 500mg tab; 500mg SR, 750mg SR, 1000mg SR tab
Niacin/simvastatin Simcor 500/20, 750/20, 1000/20 ER tab

Nicotine

7mg, 14mg, 21mg patches; 2mg, 4mg gum

Nifedipine

Adalat, Adalat CC

10mg cap; 30mg ER, 60mg ER, 90mg ER tab

Nitrofurantoin

Macrodantin,

25mg, 50mg, 100mg cap; 25/5 susp

Macrobid
Nitroglycerin Nitro-Dur All TD patch strengths
Nitroglycerin Nitrostat 0.3mg SL, 0.4mg SL, 0.6mg SL tab; 0.4mg spray
Nitroglycerin NitroBid 2.5mg SR, 6.5mg SR cap; 2% oint

Norethindrone

0.35mg tab (Micronor, Nor-QD, Jolivette, Camila)

Norethindrone Acetate Aygestin 5mg tab (restricted to OB/GYN)
Nortriptyline Pamelor 10mg, 25mg, 50mg cap
Nystatin 500,000unit tab; 100,000units/ml susp
Nystatin Mycostatin 100,000units/gm topical cream, oint, powder
Nystatin/triamcinolone Mycolog-lI 100,000units/0.1% topical cream
Ofloxacin Ocuflox 0.3% ophthalmic soln
Ofloxacin Floxin 0.3% otic soln
Ointment base Aquaphor Oint
Olanzapine Zyprexa 2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg
Olopatadine Patanol 0.1% ophthalmic soln
Olsalazine Dipentum 250mg cap
Omeprazole Prilosec All cap strengths
4mg, 8mgtab; 4mg, 8mg ODT tab; (Max: 60tabs/30days);
Ondansetron Zofran, ODT 4mg/5ml soln
Orphenadrine compound Norgesic, Forte Tab
Orphenadrine SR Norflex 100mg tab
Oseltamavir Tamiflu 75mg cap; 6mg/ml susp
Oxaprozin Daypro 600mg tab
Oxcarbazepine Trileptal 150mg, 300mg, 600mg tab; 300mg/5ml susp

Ditropan, Ditropan

Oxybutinin XL 5mg tab; 5mg/5mL syrup; 5mg XL, 10mg XL, 15mg XL tab
Oxycodone ER Oxycontin 10mg, 20mg, 40mg, 80mg tab
Oxycodone/APAP# Percocet 5mg/325mg tab

Oxymetazoline Afrin 0.05% nasal spray

Pancreatic enzymes Creon, Pancreaze All Creon and Pancreaze-brand strengths
Pantoprazole Protonix All tab strengths

Paroxetine Paxil 10mg, 20mg, 30mg, 40mg tab; 10mg/5ml susp
Penbutolol Levatol 20mg tab

Penicillamine 250mg cap

Penicillin VK 250mg, 500mg tab; 250/5 susp

Pentosan Elmiron 100mg cap

Pentoxifylline Trental 400mg SR tab

Permethrin Nix, Elimite 1% cream rinse; 5% topical cream

Petrolatum Puralube Ophthalmic oint

Phenazopyridine Pyridium 100mg, 200mg tab

Phenobarbital #

15mg, 30mg, 100mg tab; 20mg/5mL elixir

Phenol Chloraseptic 1.4% oral spray

Phenylephrine Neosynephrine 0.125%, 0.25%, 0.5%, 1% nasal spray
Phenylephrine 2.5% ophthalmic soln

Phenytoin Dilantin 50mg chewtab; 30mg, 100mg cap; 125mg/5mL susp
Pilocarpine Pilopine-HS 1%, 2%, 4% ophthalmic drops; 4% ophthalmic gel
Pimecrolimus Elidel 1% cream

Pioglitazone Actos 15mg, 30mg, 45mg

Pioglitazone/metformin

ActosplusMet

15mg/500mg, 15mg/850mg

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:

infectious disease; IM: intramuscular;

inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal

# refers to Schedule 11-V medication 10




Generic Drug Name Reference Brand Strength & Dosage Form
Piroxicam Feldene 20mg cap
Podofilox Condylox 0.5% topical gel, soln
Polyethylene Glycol Miralax Powder
Polymyxin/bacitracin Polysporin 500units/10,000units/gram ophthalmic oint
Polymyxin/bacitracin/neomycin Neosporin 10,000units/400units/3.5mg/gm ophthalmic oint
Polymyxin/neomycin/gramicidin Neosporin Ophthalmic soln
Polymyxin/trimethoprim Polytrim 100mg/10,000units/mL ophthalmic soln
Polyvinyl alcohol Artificial tears 1% ophthalmic soln (Hypo Tears PF)
Polyvinyl/povidone Refresh Ophthalmic soln

8mEq, 10mEq, 20mEq tab, 20meq powder; 20mEq/15ml
Potassium chloride (10%) soln
Potassium citrate Urocit-K 5mEg, 10mEq tab
Potassium iodide SSKI 1gram/mL soln
Povidone iodine Betadine 1% topical oint
Pramipexole Mirapex 0.125mg, 0.25mg, 0.5mg, 1mg, 1.5mg tab
Pravastatin Pravachol 10mg, 20mg, 40mg, 80mg tab
Prazosin Minipress 1mg, 2mg, 5mg cap
Prednisolone Prelone 5mg tab; 15mg/5mL syrup
Prednisolone Pred-Forte 1% ophthalmic susp
Prednisone Deltasone 1mg, 5mg, 10mg, 20mg, 50mg tab; 5mg/5ml syrup
Primaquine 26.3mg tab
Primidone 50mg, 250mg tab
Probenecid 500mg tab
Procarbazine 50mg cap
Prochlorperazine Compazine 5mg, 10mg tab, 25mg suppository
Progesterone, micronized Crinone 8% vaginal gel

25mg tab; 6.25mg/5mL syrup; 12.5mg, 25mg, 50mg
Promethazine Phenergan suppository
Promethazine/codeine# 6.25-10mg/5ml syrup
Propafenone 150mg
Propantheline 15mg tab
Proparacaine 0.5% ophthalmic soln (Restricted to Ophthalmology)
Propranolol Inderal 10mg, 20mg, 40mg, 60mg, 80mg tab
Propranolol LA Inderal LA 60mg LA, 80mg LA, 120mg LA, 160mg LA cap
Propylthiouracil 50mg tab
PSE/tripolidine Actifed 60mg/2.5mg tab; 30mg/1.25mg/5mL syrup
Pseudoephedrine (PSE) Sudafed 30mg tab; 120mg LA tab; 30mg/5mL syrup
Psyllium Metamucil Concentrated powder
Pyrazinamide 500mg tab
Pyridostigmine Mestinon 60mg tab, 180mg SR tab
Pyrimethamine/sulfadoxine Fansidar 25/500mg tab
Quetiapine Seroquel, XR All strengths
Quinidine Gluconate, sulfate 300mg ER tab, 324mg tab
Raloxifene Evista 60mg tab
Ramipril Altace 1.25mg, 2.5mg, 5mg, 10mg cap
Ranitidine Zantac 150mg, 300mg tab; 15mg/mL soln
Rifampin 150mg, 300mg cap
Rimexolone Vexol 1% ophthalmic soln
Risendronate Actonel 5mg, 35mg tab
Risperidone Risperdal 0.25mg, 0.5mg, 1mg, 2mg, 3mg tab; 1mg/ml soln
Rizatriptan Maxalt MLT 5mg MLT, 10mg MLT tab (Max:36tab/90days)
Ropinirole Requip 0.25mg, 0.5mg, 1mg, 2mg, 4mg, 5mg tab
Salicylic acid Duofilm 17% topical soln
Salmeterol Serevent 50 mcg diskus inhaler
Salsalate Disalcid 500mg, 750mg tab
Scopolamine hydrobromide 0.25% ophthalmic soln
Selegiline Eldepryl 5mg cap
Selenium sulfide Selsun Blue 2.5% shampoo

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:
infectious disease; IM: intramuscular; inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal # refers to Schedule I1-V medication 11



Generic Drug Name Reference Brand Strength & Dosage Form
Sertraline Zoloft 25mg, 50mg, 100mg tab; 20mg/ml susp
Sevelamer Renagel 400mg, 800mg tab
Sharps container Small, large [full containers may be turned in to laboratory]
Sildenafil Viagra All tab strengths (quantity limit: 6 tab/30days, 18/90days)
Silver sulfadiazine Silvadene 1% topical cream
Simethicone 80mg tab; 40mg/0.6ml drops
Simvastatin Zocor 5mg, 10mg, 20mg, 40mg, 80mg tab
Sitagliptin Januvia 25mg, 50mg,100mg tab
Sitagliptin/metformin Janumet, XR 50/500mg, 50/1000mg tab; all XR strengths
Soap-free cleanser Cetaphil Cleanser
Sodium bicarbonate Tums 650mg tab
Sodium chloride 0.9% nebulizer soln (5ml)
Sodium chloride Salinex, Deep Sea | 0.65% soln
Sodium chloride 5% ophthalmic oint, soln
Sodium chloride/phenol/paraffin P&S Topical liquid
Sodium citrate/citric acid Bicitra 500mg/334mg/5mL soln
Sodium fluoride Pediaflor 0.5mg/ml oral drops
Phospho-soda oral solution; pediatric enema; regular

Sodium phosphate Fleet enema
Sodium polystyrene Kayexalate 15gm/60ml susp
Sotalol Betapace 80mg, 120mg, 160mg tab
Spacer Aerochamber Regular without mask; small, medium, large with mask
Spironolactone Aldactone 25mg tab
Sucralfate Carafate 1 gram tab; 1gm/10ml susp
Sulfacetamide Sulamyd 10% ophthalmic oint, soln
Sulfacetamide/prednisolone Blephamide 10%/0.2% ophthalmic oint, susp
Sulfacetamide/sulfur Plexion 10-5% soln
Sulfasalazine 500mg tab, 500mg EC tab
Sulfisoxazole 500mg tab; 500/5 susp
Sulindac Clinoril 150mg, 200mg tab

. . 25mg, 50mg (max: 54/90days),100mg (max: 27/90days);
Sumatriptan Imitrex 6mggsyring(g IEit/refiIIs (Max:g/C:?Odays)g ( =
Syringes 3/10 ml, 1/2 ml, 1 ml syringes (limit: 400/90days)
Tacrolimus Protopic 0.1%, 0.3%% oint
Tamoxifen Nolvadex 10mg, 20mg tab
Tamsulosin Flomax 0.4mg cap
Telmisartan Micardis 20mg, 40mg, 80mg tab
Telmisartan/HCTZ Micardis HCT 40/12.5mg, 80/12.5mg, 80/25mg tab
Temazepam# Restoril 7.5mg, 15mg, 30mg cap
Terazosin Hytrin 1mg, 2mg, 5mg, 10mg cap
Terbinafine Lamisil 250mg tab (fo_r onychomycosis—_max: 6 weeks days

supply (+1 refill for toenail) requires LFT pre-treatment
Terbinafine Lamisil 1% topical cream
Terbutaline Brethine 2.5mg, 5mg tab
Terconazole Terazole-3, -7 80mg vaginal suppository; 0.4% cream
Testosterone# Enanthate: 200mg/mL inj
Androderm,

Testosterone# Fortesta 2.5mg, 5mg transdermal patches; 2% gel pump
Tetracycline 250mg, 500mg cap; 125/5 susp
Theophylline Theo-dur 100mg, 200mg, 300mg; 450mg ER tab; 80mg/15mL elixir
Thioridazine 10mg, 25mg, 50mg, 100mg tab; 30mg/mL susp
Thiothixene 5mg, 10mg cap
Thyroid Armour Thyroid 15mg, 30mg, 60mg, 65mg, 90mg tab
Timolol Timoptic 0.25%, 0.5% ophthalmic soln
Timolol Timoptix-XE 0.25%, 0.5% gel-forming ophthalmic soln
Tiotropium Spiriva 18mcg inh
Tobramycin Tobrex 0.3% ophthalmic oint, soln
Tobramycin/dexamethasone Tobradex 0.3%/0.1% ophthalmic oint, susp

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:
infectious disease; IM: intramuscular; inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:
suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal # refers to Schedule I1-V medication 12
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Strength & Dosage Form

Tolazamide Tolinase 250mg tab

Tolcapone Tasmar 100mg, 200mg tab

Tolnaftate Tinactin 1% topical cream

Tolterodine Detrol LA 2mg LA, 4mg LA cap

Topiramate Topamax 15mg, 25mg sprinkles; 25mg, 100mg, 200mg tab
Tramadol Ultram 50mg tab

Trazodone Desyrel 50mg, 100mg, 150mg tab

Tretinoin Retin A, Retin A 0.025%, 0.05%, 0.1% cream; 0.01%, 0.025% gel;

Micro

0.1% micronized gel—for acne treatment only

Triamcinolone

0.1% in Orabase

Triamcinolone Kenalog 0.025%, 0.1%, 0.5% cream, oint; 0.1% spray
Triazolam# Halcion 0.25mg tab
Trifluoperazine 2mg tab
Trifluridine Viroptic 1% ophthalmic soln
Trihexyphenidyl Artane 2mg tab
Trimethobenzamide Tigan 300mg cap
Trimethoprim 100mg tab
Trimethoprim/ sulfamethoxazole Septra DS 160mg/800mg tab; 40mg/200mg/5mL susp
Tropicamide 1% ophthalmic soln
Urea Carmol 20%, 40% cream; 10%, 40% lotion
Valacyclovir Valtrex 500mg, 1000mg tab
Valproic acid Depakene 250mg cap; 250mg/5mL syrup
Valsartan Diovan 40mg, 80mg, 160mg, 320mg
80/12.5mg, 160/12.5mg, 160/25mg, 320/12.5mg,

Valsartan/HCTZ Diovan HCT 320/25mg
Venlafaxine Effexor, XR All regular and XR strengths
Verapamil Calan, Calan SR 80mg, 120mg tab; all SR tab strengths; all ER tab strengths
Vitamin A& D Oint
Vitamin B-1 Thiamine 50mg tab
Vitamin B-12 Cyanocobalamin 1,000mcg injection
Vitamin B-2 Riboflavin 100mg tab
Vitamin B-6 Pyridoxine 50mg tab
Vitamin D grzg;ocalcn‘erol (Vit 50,000 IU cap
Vitamin E Aquasol-E 50 units/ml oral drops
Vitamin K Phytonadione 5mg tab

Coumadin, generic
Warfarin available All strengths
Zafirlukast Accolate 20mg tab
Zaleplon Sonata 5mg, 10mg cap
Zinc oxide 20% oint
Zinc sulfate 220mg cap
Ziprasidone Geodon 20mg, 40mg, 60mg, 80mg cap
Zolmitriptan Zomig/ZMT 2.5mg, 5mg tab (Max: 36/90days)
Zolpidem, zolipdem CR Ambien, CR 5mg, 10mg tab; 6.25mg CR, 12.5mg CR tab
Zonisamide Zonegran 100mg cap

Abbreviations— cap: capsule; CR: controlled-release; EC: enteric-coated; EE: ethinyl estradiol; ER: extended-release; HCTZ: hydrochlorothiazide; ID:
infectious disease; IM: intramuscular; inj: injectable; LA: long-acting; MDI: meter-dose inhaler; oint: ointment; PSE: pseudoephedrine; soln: solution; susp:

suspension; tab: tablet; SL: sublingual; SR: sustained-release; TD: transdermal

# refers to Schedule 11-V medication 13




